Rheuma-Rest

Topical Solution

1. Name of the medicinal product
Rheuma-Rest

2. Qualitati

Each 100 ml of Rheuma-Rest contains Diethylamine Salicylate 10 gm & Lidocaine
Hydrochloride 2 gm

Inactive ingredients:

Hydroxypropyl cellulose, Polyethylene glycol, Ethyl alcohol, Propyl paraben, Methyl paraben,
Essance givex.

3. Pharmaceutical form

Topical Solution

4. Clinical particulars

4.1 Therapeutic indications

For symptomatic relief of rheumatic and minor musculo-skeletal conditions including
lumbago, fibrositis, sciatica, bruises and strains.

4.2 Posology and method of administration

Adults (including the elderly) and children 6 years and over:

For cutaneous use. Apply three times daily to the affected area

Children under 6 years:

Not recommended.

4.3 Contraindications

Hypersensitivity to the active substances or to any of the excipients.

Hypersensilivity lo the amide-type local anaesthetics or to any other component of the
product.

Rheuma-Rest should not be used if the surface of the skin is broken.

Hypersensitivity to aspirin or other non-steroidal anti-inflammatory drugs (including when
taken by mouth) especially where associated with a history of asthma.

4.4 Special warnings and precautions for use

Consult your doclor before use if you are pregnant, breastfeeding asthmalic or on any other
medicines. For external use only. Not to be used on broken skin. Avoid contact with eyes and
sensitive areas of the skin. Always try on a small area first. Always use sparingly. Some
peaple may experience discomfort, particularly those with sensitive skin or if used in hot
weather/after a hot bath. Temporary skin redness‘burning sensation may occur. Discontinue
use if excessive irritation or unwanted effects occur. Not to be used on children under 6 years
of age. If symptoms persist consult your doclor. Keep all medicines out of the reach and sight
of children.

Gastrointestinal Risk

NSAIDs cause an increased risk of serious gastrointestinal adverse events including
inflammation, bleeding, ulceration, and perforation of the stomach or intestines, which can
be fatal. These events can occur at any time during use and without warning symptoms
Elderly patients are at greater risk for serious gastrointestinal events.

4.5 Interaction with other medicinal products and other forms of interaction

There have been reports that topical salicylates may potentiate the anticoagulant effects of
warfarin. It is therefore advisable that caution should be exercised with patients who are on
coumarin anticoagulants.

Salicylates (as NSAIDs) may increase blood levels and therefore toxicity of methotrexate by
delaying s excretion.

With large doses of Lidocaine , consideration should be given to the risk of additional
systemic toxicity in patients receiving other local anaesthetics or agents structurally related
to local anaesthetics, since the toxic effects are additive.

4.6 Pregnancy and lactation

Pregnancy: There is inadequale evidence of safely in human pregnancy; Rheuma-Rest
should not be used in pregnancy unless there is no safer alternative.

Lidocaine crosses the placental barrier and may be absorbed by the foetal tissues. It is
reasonable o assume that Lidocaine has been used in a large number of pregnant women
and women of childbearing age. No specific disturbances to the reproductive process have
so far been reported, e.g. an increased incidence of malformations or other directly or
indirectly harmful effects on the foetus. However caution should be exercised when used in
pregnant women.

Lactation: Not recommended.

Lidocaine is excreled in breast milk, but in such small quantities that there is generally no
risk of the child being affected at therapeutic dose levels.

4.7 Effects on ability to drive and use machines

Not applicable.

4.8 Undesirable effects

Temporary skin reactions (redness, burning sensation and rashes) may occur.

4.9 Overdose

Overdose is unlikely when used as recommended. If applied to a large area of skin, or in the
unlikely event of oral ingestion, the product may cause systemic adverse effects depending
on the amount absorbed.

Salicylate poisoning is usually associated with plasma concentrations >350 mgiL (25
mmol L). Most adult deaths occur in patients whose concentrations exceed 700 mg/L (5.1
mmol L). Single doses less than 100 mg'kg are unlikely to cause serious poisoning
Symploms

Common features include vomiting, dehydration, tinnitus, vertigo, deafness, sweating, warm
extremities with bounding pulses, increased respiratory rate and hyperventilation. Some
degree of acid-base disturbance is present in most cases

A mixed respiratory alkalosis and metabolic acidosis with normal or high arterial pH (normal
or reduced hydrogen ion concentration) is usual in adults and children over the age of four
years. In children aged four years or less, a dominant metabolic acidosis with low arterial pH
(raised hydrogen ion concentration) is common. Acidosis may increase salicylate transfer
across the blood brain barrier.

Uncommon features include haematemesis, hyperpyrexia, hypoglycaemia, hypokalaemia,
thrombocytopenia, increased INR/PTR, intravascular coagulation, renal failure and
non-cardiac pulmonary oedema.

Central nervous system features including confusion, disorientation, coma and convulsions
are less common in adults than in children.

Management

Give activated charcoal if an adult presents within one hour of ingestion of more than 250
mgkg. The plasma salicylate concentration should be measured, although the severity of
poisoning cannot be determined from this alone and the clinical and biochemical features
must be taken into account. Elimination is increased by urinary alkalinisation, which is
achieved by the administration of 1.26% sodium bicarbonate. The urine pH should be
monitored. Correct metabolic acidosis with intravenous 8.4% sodium bicarbonate (first
check serum polassium). Forced diuresis should not be used since it does not enhance
salicylate excretion and may cause pulmonary oedema.

Haemodialysis is the treatment of choice for severe poisoning and should be considered in
patients with plasma salicylate concentrations >700 mg/L (51 mmoljl), or lower
concentrations associated with severe clinical or metabolic features. Patients under ten years,
or over 70 have increased risk of salicylate toxicity and may require dialysis at an earlier
stage.

I used to excess by cldcrly pa\lenls there is a risk of terpene-related agitation and confusion.
5. Phar

5.1 Pharmamdynamlc propertles

Diethylamine salicylate is a topical analgesic, with the anti-inflammatory properties of
salicylates.

Lidocaine provides dermal analgesia. The depth of analgesia depends upon the application
time and the dose. It causes transient local peripheral vasoconstriction or vasodilatation at
the treated area.

5.2 Pharmacokinetic properties

After topical application small amounts of salicylic acid are detectable in the plasma
Elimination in the urine occurs over a period of 48 hours.

5.3 Predlinical safety data

There are no additional preclinical safety data of relevance to the prescriber.

6. Pharmaceutical particulars

6.1 Incompatibilities

Not known.

6.2 Shelf life

3 years.

6.3 Storage

Store at temperature not exceeding 30°C.

6.4 Pack

Carton box containing plastic (HDPE) roll-on bottle containing 50 ml solution with (HDPE)
cap

6.5 Special precautions for disposal and other handling

Wash hands well after use.

Keep all medicaments out of reach of children |

Product of:

AMOUN PHARMACEUTICAL Co.
SAE.
El-Obour City, Al Qalyubia, Egypt.
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